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fh 2 PiaR=1 Si Mn P & Cr Ni Nb Cu Mo \ Ti CEQA | CrVA
JR UGB 5 25602614 0.1110.26 | 1.00 0.004 | 0.24 | 0.01 0 0.01 0 0 0 0.32 ] 0.27
SRS | ZY-2025-05-044 | 0.13 | 0.25 | 1. 02 | 0% 0.015 | 0.24 | 0.011 | 0.001 | 0.012 | 0.003 | 0.004 | 0.002
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SRS 477 3 55 -50°C  201/186/134=174

Elbow BW 90° LR DN200 SchSTD (219.1X8.18) ASME B16.9

Weight: 20.38 kg
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8.18=718)

R305

T

219.1%

Volume: 0.015466 m*
External Surface Area: 0.329771 m?
Internal Surface Area: 0.305147 m?

ASME B 52018
Units
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| 2087415
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BEHL 3 ADSEfE (1

BEHL 3 ASEfE (20

BEAL 3 DSEME (3D

LA
219.1 | 219/219/219 | 219.5/219/218.5 | 220/219.5/220
i
8.18 | 8.7/8.6/8.7 | 9.2/10/8.7 | 8.8/8.9/9
S ERWYi]
305 | 304.45/305.45 | 305.45/304.45 | 304.45/304.45
48|
37.5 36 | 35.5 | 35
iy Tz
215 159/158/148 | 151/129/147 | 140/143/130
PMI/Mn T J5
1.1/1.1/0.99 9.6/9.6/8.8 8.6/8.5/9 9.2/8.1/8.7
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a} INNER MONGOLTA BAOTOU STEEL UNION CO. , LTD. Eﬁ Lz IIE HEZMPOSTCODE: 014010
PR NS AN R A RN E A F JFIE P55 CERTIFICATE NO. : 250419E0028
EgxE=EEA PRODUCTOR: STEEL PIPE BRANCH OF INNER MONGOLTA BAOTOU STEEL UNION CO., LTD. QUA C TE 1455 RECORD No. : CJL/26 GC 01 084
i T AL i BGWF XY 2023-03 ; 12Mn %KL 3 ggﬂz ; A E e
CUSTOMER SPECIFICATION/MATERIAL M ion O DESTINATION
I B AL K H M iz # uh
7 ” 20250418 5L T 4
PURCHASER DATE OF DELIVERY COMBINED TRANSPORT
G i 4 . y ; 7= B8 R
- 0P12502B017001 = R TN R "
CONTRACT NO. PRODUCT LEVEL
x5 WE kR ¥ Al 5
K = e o S 4 % ’
TRAINNO. = JT 1A Pipe Type LICENSE NO.
B o S| S
Hk DIMENSTON QU 7 45 K % NDT
= =] = § ) - - n . % m -
% | RS || s | ki | N BB |0 | B | gy (AR ATS | st | B | D gl | N -
( = | () (m) = () (0) T | AE Rt Kok J7 1] BB | e TAH o2 3
LOT NO. HEATNO. |  CARD mn} | ) Theoretical | Actual 2L I plaece | o ACCEPTANCE
. - : : number o g = Vi
0.D ¥ T Pieces | Length Weight weight Method | Location | PSL level criteria i orientation | 1 e Coverage NDT CRITERIA
504210288 25602614 | 2125-404-6507 2 7280 081 FT B F4 40x0. 5x1. 1 2 DR (o | =] ESL GB/T 12606
2125-404-2058 8| 9190 3447 e8]
ai
2125-404-2052 10 122350 4333
2125-404-2053 10 122.410 4.362
2125-404-2054 0 122. 380 4.337
2125-404-2057 10| 122,58 a3
2125-404-2051 10| 122710 . 3t s A
2125-404-2055 10| 122720f 4
2125-404-2056 10| 122,760 438
& it 80|  979.380 .651
K & W 5
fit's YN < WAARRE | e
FaIRI 1A | e g bl "
©) FRER | tmndrel | Path
LOT NO. HEAT NO. s Tach
Pr Duration Hydrostatic :
2504210288 02614
B

o X

L R OTIREI I+ RN, B A F R IE ARUHEREAT S, W RS TN B R VR . 0472-2660196/2664187, 2. W R AL BA Sy, X5 S EifE Gy, EREL, $RACAE R T A B AR o
otes: 1. The demand side of goods received within ten days according to their standards stipulated in the contract for physical inspection, if non—conformities should be challenged.
Complaints: 0472-2669196/2664187. 2. If the quality of a dispute, the parties first negotiated, the negotiation fails, the manufacturer submitted the seat of the Court to resolve.
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INNER MONGOLIA BAOTOU STEEL UNION CO. , LTD.

&>

Jii & i A

ik A Ak R X
B3 ZPOSTCODE: 014010
JRAEF55 CERTIFICATE NO. :

250419E0028 *©

AEPEEAL: SR ARAN R IR A IR A F AR 4 A A
EgxE=EEA PRODUCTOR: STEEL PIPE BRANCH OF INNER MONGOLTA BAOTOU STEEL UNION CO., LTD. QUA C TE 1455 RECORD No. : CJL/26 GC 01 084
% b MR 5 BGWF XY 2023-03 ; 12Mn ‘*L 33 ggﬂz : E
§ ) K : AL e
CUSTOMER SPECIFICATION/MATERTAL A \ N O DESTINATION
- s R N -
I B AL K H M ViR? B iz B b
2 7 20250418 ey LT 4
PURCHASER DATE OF DELIVERY Sowy’ 7 © Mg ugi gg me COMBINED TRANSPORT
@wox®
P oo ) : O T 4
- 0P12502B017001 = SN RT) R "
CONTRACT NO. PRODUCT LEVEL
% B R 2% m ¥ Al 5
’ 48852861 = [ o - F 4 ’
TRAINNO. J= X Pipe Type powe ering tgMberature LICENSE NO.
= ) A WA C COMPOSTTTO N T | BB | W00 | 02 | 08 | w0t
5 S LS [/ I I ¢ T
| si{Mn| P | s |cr | N | Nb | Cu Mo i lcEQA[Ccrva B o laeed | | |
S = £l k) 7} k)
LOTNO. |HEAT NO. R [Re0-2) Rm | A by | oA | BH | BT Remark
107 10%] 10%| 10%| 10°] 10*] 10%| 10%] 10°] 10%| 10* 107 107 !
N/mm2 %
2504210288 25602614 L 11 2| 100 9 4 24 1 0 1 0 0 0 32 27 & K| 311| 465 31 0 05 0 L0
P u| ol e u 5| 2 1 0 0 0 of 32|
P
*J05 <09
[=} ,5‘.‘,/‘El ﬁ‘i\: iﬁ Ry
s Ja3Ees = Fid Ik
#h RE
LOTNO. |HEAT NO.| cH vz Remark
2504210288 | 25602614 0 0
B *NAO 1= {8 IR G SEHA Y S *NJO2=TR AL 4 (AT) *NJOG=FERR £ ((CT) 0AL= IE 3 Ll 4L
NOTES AR SR JEHATS *NJ03=4{£4 (BH) *NJO7=3RAR S L4 (DH) 0AN= IE# L1~ =
*NAO3=fi i A HAEL HNJOA=416,17) (BT) H#NJO08= fﬂk%ﬂ:%( )
*NJO1=Rifb ¥ (AH) *NJ05=fik: g £k (CH) *NJ09=H R BRAR AL (DS)
Bif: RS TR ;G <20, J ) <9 AL ) R

BT L T TR TR+ R A

T ) R SHUE B HEREAT S0, D R A &

PR R BURHLTE: 0472-2669196/2664187. 2. N KA RSy, XTI ERYE, PhRIASA, $RAE A I BITIE T B A o
otes: 1. The demand side of goods received within ten days according to their standards stipulated in the contract for physical inspection, if non—conformities should be challenged.
Complaints: 0472-2669196/2664187. 2. If the quality of adispute, the parties first negotiated, thenegotiation fails, the manufacturer submitted the seat of the Court to resolve.
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&

Remark

il i
L RE LB AL “HIEHE" B

0 The report without "special seal for testing" of the inspection company is invalid
Inspection Report ‘ "

LV NNITE VNN |1 4]

no signature of preparer, reviewer. approver on the report is invalid.
R /\Hﬂ;w i Ur sl o %] M‘w“.w A (0 SRS ] R
s o | Jo AR RO R AL AR AN ) ; AR VS (S
BEH T D250504 /

he report is invalid if altered. full copy of the report which is not stamped with a red "

special seal
for testing " is invalid.

1 BAERLIR AN A 5
This report is only responsible for tested sample.

Hetik: Bk 5. AL AT BRI AR

The report shall not be copied without the prior permission of the inspection company
E-F% Vi H O AP S A |
X A

¢b L H A, i

I AL A 7

E<id

é* If there is objections about the test results, please put forward within fifteen days from receipt of

the report. if out of the date. it will not be accepted

TR RS IR el KB TR 2 iR LA TR T G ot T

11 the company organization or people counterteit the test report of our company.we will hold them

accountable by legal means.

AT

mm 1"\U [t

14
Address: Industrial Pafkt 'Lm\h%"(';m:,'/hnu. Hebei.China

Il hk: g

il (he 0317 (\‘ A“m 54
Tel: 0317-6395559 3 »
{t F 0317-6395559
Fax: 0317-639 )

£ e T
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dhol 8o R 4 R AR S B R R B AR A W ZY-2005-05-044
He
A A
Inspection Report
ITEA N Bk KR B
Sample name Elbow Inspection type Client
TAT AT ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE J AL FH R A7 BR 22 71
A% / PR A JEhF
Spectifeation Sample condition Intact
Lz i e
API 5L L320/X46 2025-05-
Steel grade Consigned paper No.
L =] -3
=] 25602614 P HOR l‘ﬁ“
Heat No. Sample Qty. 1Piece
1;*¥ B# 2025-05-19 . é,ﬁi)\ "
Delivery date Delivering person Qi eng
KISIAT%LII@ 20950540 .45(.1‘1*—)\ fh it
Receiving date Receiving person Yunchao Sun
ﬁ%_lil M 2025-05-21 2025-05-21
Inspection date
& ZY-012 #IR Y HHY Direct-reading spectrometer
Adoption z L i 1 T 7 REAR B L
equipment Ele ivilal testing machine
B ASTM A751-21 GB/T228.1-2021

Inspection standard

Inspection result,

AR TUEE 4 report page 4

#1F Remark

19 SCRRAT S I A SRR

se of discrepancies between English version and Chinese version, the

inese version will prevail.

#itHk Approved byﬁ% ##% Checked b& %t Prepared bym&}

& $ A% A Technical responsible person

O FAE Chief

03 U0 3k 4 W

B b g R bR B R R BN AR 2 ) ZY-2005-06-04
1224347 Chemical Analysis w. t.%
KEGT . .
Tiab. N C Mn Si P S Mo Ni
5063 0.13 1.02 025 0013 0015 0.003 0.011
ENEt RS )
tiah N Cr Cu \% Nb Ti B /
5:063 024 0.012 0.004 | <0.001 | 0.002 0.0005 /
2 P i3 Tensile test
RAE R e e A
L WA 1 Tl e | s firk
REGG Sampli Samplesize | i Strength | Tensile Strength | - Elongati
Lab. No. di,‘mprmg JRF Thickness ;: !::g e':' © M:ng Aonga j;"
irection X S Width w0.s(MPa) m(MPa) 50mm”0
EAD 7 R !
5.063 j i T8 Rl 323 477 55.0
Longitudinal 9X38

R LR

End of report

94 T 3k 4 W
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IY-2025-06-047

&

Remark

l-‘—‘L Eﬁ *& ‘3 L MRETLHRI AL RMLHATE" T

o R The report without "special seal for testing" of the inspection company is invalid.
Inspection Report 2. M TAAIA . WA HOl A% T T

no signature of preparer, reviewer. approver on the report is invalid

PR 3. AR RETEA, A OSBRI S AR I 20 0 W6 P 7 T3
. ZY-2025-06-047 ; a6 i : :
*B“ 5 b E The report is invalid if altered. full copy of the report which is not stamped with a red " special seal

for testing " is invalid

BALIY I

T'his report is only responsible for tested sample.
B ARG L) AN ST A
The report shall not be copied without the prior permission of the inspection company.
A A oy sk i e
6. XGRS H T HEREIR S 2 FlE - H H RS,

S AN SZ 5

o 4 AR
E X
s o 1P

If there is objections about the test results, please put forward within fifteen days from receipt of

the report, if out of the date. it will not be accepted

Xof T {1 3 2 m) R3S () 0437 5

T BUB U AT

LA, o i

b=

If the company/organization or people counterfeit the test report of our company.we will hold them

accountable by legal means.

il bl

% ﬁﬁ'&rﬁ?&ﬁ—%%. e w A TR 3]

’/‘ . .
Address: Industrial Pafk. Yanshan. Cangzhou. Hebei,China

Yanshan Zhongyuan Mé‘lil Myat rials & Coating w i osi7lenssss

317-6395559

Tel:

{5 L. 0317-6395559

Fax: 0317-6395559

#1034
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Bl Boop R G R ORI R ZY-2025-06-047 Bl B oop R G R bR Y5 B K B A BR 4 ) ZY-2025-06-047
PP AREE Impact test
BOx M &
. ST
In ion Report
— — SpeCt O ep — - " R 1) R RS Absorbed energy  KVsg =N
ke 5k sl %t = Sampling Sample size J Temperature
Sample name Elbow Inspection type Client Lab. No. disedion C(mm) VE <
TAL A ZZGL-PIPE CO., LTD. : 2 8 Averag
Client ZZGL-PIPE il AL P R 1 A FR 2 7] i -
I
KA / FERRA el 6-056 Ligitiinal 7.5X10X55 201 186 134 174 -50
Spectifeation Sample condition Intact
e API 5L L320/X46 il 2025-
Steel grade Consigned paper No. __ﬁ He gt ﬁ—{__
o - . - = =a
P RG] 25602614 FE SRR 14
Heat No. Sample Qty. 1Piece
ple Qty. - End of report
AR 05.06:1 RN FUS R
Delivery date Delivering person yu Meng
Wﬁé H RO TA .451.#)\ Iz
Receiving date Receiving person Yunchao Sun
’Fﬁ%.[_l " 2025-06-16 2 é 2025-06-16
Inspection date Sendi te

B B

) 7Y-032 #% X1 Pendulum Impact Testing Machine
Adoption . 3
. Low Temp. Device for Impact Test %

equipment

DL LN b

il GB/T229-2020 -

Inspection standard ——
[OLTELE S

Inspection resylt T T ee report page 4

ANYESCRRA S R LA SRR
#7E Remark case of discrepancies between English version and Chinese version, the

chinese version will prevail.

it Approved byﬁﬂﬁ% #7#% Checked by ﬁg@ﬁ_ 4l Prepared by E":@‘ﬁq

& A 13 A Technical responsible person
O FAT Chief

WIWIHA4W %40 k4
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